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CE24E (2400100) HAND PLANER CE24E | Version C (From serial number 6857)
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Pos. Serial No. Code Description Quantity

1 2419151 LABLE 1
2 3570026 PAN HD. TAPPING SCREW 6X1 1/4 PH.B. 2
3 2402207 LOUVER 1
4 2426082 SPRING 1
5 7978004 SCREW M.4X25 PH. 2
6 2402206 MOTOR HOUSING 1
7 2404188 BUSHING D.22 1
8 2455098 STATOR ASS'Y 230 V. 1
8 2455099 STATOR ASS'Y 110/127 V. 1
9 2402208 FAN DEFLECTOR 1
10 1910002 BALL BEARING 608-ZZ 1
11 1981001 TOOTHED WASHER D.4.3 2
12 9570044 PAN HD.TAPPING SCREW 8X63 2
13 2451104 ARMATURE ASS'Y 230 V. 1
13 2451105 ARMATURE 110/127 V. 1
14 9310026 BALL BEARING 6001 ZZ 1
15 2370005 PAN HD. TAPPING SCREW 10X3/8 PH.BZ. 8
16 2300029 CORD ASS'Y (EUROPE) 1
16 2300030 CORD ASS'Y (AMERICA) 1
17 8002043 CORD ARMOR 1
18 4302025 CORD CLAMP 1
19 2003057 HANDLE 1
20 1970001 PAN HD. TAPPING SCREW 8X1/2 PH.B. 2
21 3003068 SWITCH PROTECTION 1
22 3515034 SWITCH 1
23 9168121 CAPACITOR 1
24 2003058 HANDLE COVER 1
25 7170024 SCREW 8X1 PH.B. 3
26 1025100 KNOB M 6X17 mm (CG) 1
27 2425072 KNOB 1
28 2487083 PULLEY 1
29 7278006 SCREW M.5X20 PH. 1
30 2023032 BELT COVER 1
31 2487081 BELT 1
32 2487084 PULLEY 1
33 3502194 WASHER 1
34 2406165 HOUSING 1
35 2000023 GUIDE ASS'Y 1
36 2026036 SPRING 1
37 2004020 RUBBER PACKING 1
38 2406164 BASE 1
39 7510015 BALL BEARING 6201-ZZ 1
40 2323030 BEARING PROTECTOR 1
41 2033031 RETAINER 1
42 8678008 SCREW M.4X10 PH. 4
43 2422166 BLADE SUPPORT SCREW 1
44 5323141 WRENCH 8 mm 1
45 2446121 BLADES HOLDER ASS'Y 1
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46 2446179 BLADES HOLDER 1
47 3540118 SET 2 CARBIDE REVERS. BLADES 1
48 3599101 SET 2 REVERS. BLADE-HOLDERS 1
49 2011001 NEADLE BEARING HK 1010 1
50 2071002 HEX. HD. SCREW M.6X10 2
51 2080002 WASHER D.6.4X12.2X0.8 2
52 2023026 DEEP GUIDE 1
53 2006036 CUTTER BLOCK HOLDER 1
54 2402210 BLADES PROTECTOR 1
55 2318004 BRUSH HOLDER 2
56 2318005 BRUSH HOLDER INSULATOR 2
57 2417021 CARBON BRUSHES SET 1
58 2402101 VACUUM CLEANER CONNECTION 1
59 2023303 SUPPLEMENTARY PLATE 2
60 3678011 SCREW M.4X20 PH. 4


